Post Menopausal Bleeding on HRT: Management and Referral Pathway NHS

The following investigations are important prior to referral:

- Abdominal Exam, Speculum and VE (to rule out pelvic mass, cervical, vaginal or vulval pathology)
- Please check HRT compliance prior to referral as missed doses or incorrect application on sequential preparations can result in bleeding.

- If PMB and NOT on HRT please make an Urgent USOC (gynaecology) referral
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Appendix 1: Postmenopausel Bleeding on HRT

Table 1: Recommended Normal Doses

Micronised progesterone 100 mg PO daily 200 mg orally 12 days/cycle

(increase to 200mg if bleeding) Hraizzirm e b e zeeling,

Medroxyprogesterone acetate 2.5 mg a day 10 mg for 12 days a month
(MPA)

Dydrogesterone 5 mg a day 10 mg for 12-14 days a month
Norethisterone 0.5-1 mg a day 5 mg for 12 days a month
Levonorgestrel IlUS Can be used for 5 years (Mirena IUS has a

license for 4 years in the UK but BMS
recommendations up to 5 years use)

Table 2: Options for change in regime

- Increase micronised progesterone daily dose to  Increased micronised progesterone to 300 mg for 12 days a month

200 mg or switch to a different progestogen
Switch to a different progestogen particularly Increase duration of progestogen intake (can take progestogen for
when combined with moderate to high dose 14 days a month or for 21 days out of a 28day HRT cycle).

estrogenic regimens (2).

Consider levonorgestrel IUS Consider levonorgestrel IUS
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